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ZELDOX® 
Capsules 

 

 

1. NAME OF THE MEDICINAL PRODUCT 
ZELDOX® 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
Capsules containing ziprasidone hydrochloride monohydrate equivalent to 40, 60 or 80 mg 

ziprasidone. 

 

3. PHARMACEUTICAL FORM 
Ziprasidone is available as capsules for oral administration: 

40 mg - No. 4 blue capsules, marked “Pfizer” and ZDX 40 

60 mg - No. 3 white capsules, marked “Pfizer” and ZDX 60 

80 mg - No. 2 blue/white capsules, marked “Pfizer” and ZDX 80 

 

4. CLINICAL PARTICULARS 

4.1. Therapeutic indications 

Schizophrenia 

Ziprasidone is indicated for the management of schizophrenia and other psychotic 

disorders, and for maintenance of clinical improvement and prevention of relapse during 

continuation therapy. 

 

Bipolar Mania 

Ziprasidone is indicated for the treatment of manic or mixed episodes associated with 

bipolar disorder and as an adjunct to lithium or valproate for the maintenance treatment of 

bipolar disorder (based on the double-blind randomization, 127 subjects were treated with 

ziprasidone and 112 subjects were treated with placebo in 6 months period). 

 

4.2 Posology and method of administration 

For oral use. Capsules should be taken with food and swallowed whole without chewing, 
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crushing or opening beforehand. 

 

Use in adults 

Schizophrenia and bipolar mania 

The recommended initial dose is 40 mg twice daily, to be taken with food (see section 5.2 

Pharmacokinetic properties). Daily dosage may subsequently be adjusted on the basis of 

individual clinical status up to a maximum of 80 mg twice daily. If indicated, the maximum 

recommended dose may be reached as early as Day 3 of treatment. 

 

Maintenance treatment (as an adjunct to lithium or valproate) 

Continue treatment at the same dose on which the patient was initially stabilized, within 

the range of 40 mg - 80 mg twice daily with food. Patients should be periodically 

reassessed to determine the need for maintenance treatment. 

 

Use in children 

Safety and effectiveness in children under 18 years have not been established. 

 

Use in the elderly 

Generally, no dosage adjustment is required in elderly patients (65 years and over). 

 

Use in renal impairment 

No dosage adjustment is required in patients with renal impairment. 

 

Use in hepatic impairment 

In patients with mild to moderate hepatic insufficiency, lower doses should be considered. 

There is a lack of experience in patients with severe hepatic insufficiency and ziprasidone 

should be used with caution in this group (see section 5.2 Pharmacokinetic properties). 

 

Use in smokers 

No dosage adjustment is required in patients who smoke. 

 

4.3 Contraindications 

Ziprasidone is contraindicated in patients with: 

• Known hypersensitivity to ziprasidone or any of the excipients; 

• Known QT-interval prolongation including congenital long QT syndrome; 
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• Recent myocardial infarction; 

• Uncompensated heart failure; 

• Cardiac arrhythmias requiring treatment with Class IA and III antiarrhythmic drugs (see 

section 4.4 Special warnings and precautions for use). 

 

4.4 Special warnings and precautions for use 

QT Interval 

Ziprasidone causes a mild to moderate prolongation of the QT interval. 

 

In the pre-marketing clinical trials database, the incidence of QTc prolongation above 

500 msec was 3 in a total of 3,266 (0.1%) in ziprasidone-treated patients and 1 in a total 

of 538 (0.2%) in placebo-treated patients. 

 

Some drugs including Class IA and III antiarrhythmics that prolong the QT interval greater 

than 500 msec have been associated with the rare occurrence of torsade de pointes, a 

life-threatening arrhythmia (see section 4.3 Contraindications). 

 

There have been rare post-marketing reports of torsade de pointes in patients with 

multiple confounding risk factors taking ziprasidone. A causal relationship with ziprasidone 

has not been established. 

 

Ziprasidone should be used with caution in patients with the following risk factors, which 

can increase the risk for occurrence of this arrhythmia: 

• Bradycardia; 

• Electrolyte imbalance; 

• Concomitant use with other drugs that prolong QT. 

 

If cardiac symptoms suggestive of arrhythmias are observed or reported during treatment, 

then appropriate cardiac diagnostics should be performed. If the QTc interval is greater 

than 500 msec, it is recommended that treatment be stopped (see section 4.3 

Contraindications). 

 

Venous Thromboembolism 

Cases of venous thromboembolism (VTE) have been reported with antipsychotic drugs. 

Since patients treated with antipsychotics often present with acquired risk factors for VTE, 
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all possible risk factors for VTE should be identified before and during treatment with 

ziprasidone and preventive measures undertaken. 

 

Neuroleptic Malignant Syndrome 

Neuroleptic Malignant Syndrome (NMS), a potentially fatal complex, has been reported in 

association with antipsychotic drugs, including ziprasidone. If a patient develops signs and 

symptoms indicative of NMS, or presents with unexplained high fever without additional 

clinical manifestations of NMS, all antipsychotic drugs must be discontinued. 

 

Severe Cutaneous Adverse Reactions 

Drug reaction with eosinophilia and systemic symptoms (DRESS) has been reported with 

ziprasidone exposure. DRESS consists of a combination of three or more of the following: 

cutaneous reaction (such as rash or exfoliative dermatitis), eosinophilia, fever, 

lymphadenopathy and one or more systemic complications, such as hepatitis, nephritis, 

pneumonitis, myocarditis, and pericarditis. 

 

Other severe cutaneous adverse reactions, such as Stevens-Johnson syndrome, have 

been reported with ziprasidone exposure. 

 

Severe cutaneous adverse reactions are sometimes fatal. Discontinue ziprasidone if 

severe cutaneous adverse reactions occur. 

 

Tardive Dyskinesia 

There is a potential for ziprasidone to cause tardive dyskinesia and other tardive 

extrapyramidal syndromes after long-term treatment. If signs and symptoms of tardive 

dyskinesia appear, dose reduction or discontinuation of ziprasidone should be considered. 

 

Falls 

Antipsychotic drugs (which includes ziprasidone) may cause somnolence, postural 

hypotension, and motor and sensory instability, which could lead to falls and, 

consequently, fractures or other injuries. For patients with diseases, conditions, or 

medications that could exacerbate these effects, a fall risk assessment should be 

completed when initiating antipsychotic treatment and recurrently for patients on long-term 

antipsychotic therapy. 

 



LPD Title: Ziprasidone hydrochloride 

LPD rev no.: 19.1 

LPD Date: July 27, 2022 

Country: Thailand 

Reference CDS ver: 19.0; dated: April 16, 2021 

5 

Seizures 

Caution is recommended when treating patients with a history of seizures. 

 

CNS Drugs/Alcohol 

Given the primary CNS effects of ziprasidone, caution should be used when it is taken in 

combination with other centrally acting agents, including alcohol and drugs acting on the 

dopaminergic and serotonergic systems. 

 

Increased Mortality in Elderly Patients with Dementia-related Psychosis 

Elderly patients with dementia-related psychosis have been shown to be at an increased 

risk of death and/or potentially, cerebrovascular adverse events compared with placebo 

when treated with some antipsychotic drugs. Study data with ziprasidone in the treatment 

of elderly patients with dementia are insufficient to conclude whether or not there is an 

increased risk of death with ziprasidone versus placebo in this patient population. 

Ziprasidone is not approved for the treatment of elderly patients with dementia-related 

psychosis. 

 

Priapism 

Cases of priapism have been reported with antipsychotic use, including ziprasidone. This 

adverse reaction, as with other psychotropic drugs, did not appear to be dose-dependent 

and did not correlate with the duration of treatment. 

 

Hyperprolactinemia 

As with other drugs that antagonize dopamine D2 receptors, ziprasidone may elevate 

prolactin levels. Disturbances, such as galactorrhea, amenorrhea, gynecomastia, and 

impotence have been reported with prolactin-elevating compounds. Long-standing 

hyperprolactinemia when associated with hypogonadism may lead to decreased bone 

density. 

 

4.5 Interactions with medicinal product and other forms of interaction 

Class IA and III antiarrhythmic drugs (see section 4.3 Contraindications and section 4.4 

Special warnings and precautions for use - QT interval). 

 

Concomitant use with other drugs that prolong QT interval (see section 4.4 Special 

warnings and precautions for use - QT interval). 
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CNS drugs/alcohol (see section 4.4 Special warnings and precautions for use - CNS 

drugs/alcohol). 

 

Effect of ziprasidone on other drugs 

Using human liver microsomes, ziprasidone demonstrated no inhibitory effect on CYP1A2, 

CYP2C9 or CYP2C19. The concentration of ziprasidone required to inhibit CYP2D6 and 

CYP3A4 in vitro is at least 1000-fold higher than the free concentration that can be 

expected in vivo. 

 

Dextromethorphan – Consistent with in vitro results, a study in normal healthy volunteers 

showed that ziprasidone did not alter the CYP2D6 mediated metabolism of 

dextromethorphan to its major metabolite, dextrorphan. 

 

Oral contraceptives – Ziprasidone administration results in no significant change to the 

pharmacokinetics of estrogen (ethinyl estradiol, a CYP3A4 substrate) or progesterone 

components. 

 

Lithium – Co-administration of ziprasidone has no effect on the pharmacokinetics of 

lithium. 

 

Protein binding – Ziprasidone extensively binds to plasma proteins. The in vitro plasma 

protein binding of ziprasidone was not altered by warfarin or propranolol, two highly 

protein bound drugs, nor did ziprasidone alter the binding of these drugs in human 

plasma. Thus, the potential for drug interactions with ziprasidone due to displacement is 

unlikely. 

 

Effects of other drugs on ziprasidone 

In vitro and animal data suggest that ziprasidone may be a P-glycoprotein (P-gp) 

substrate. The in vivo relevance for humans remains unknown. 

 

Ketoconazole (400 mg/day), a potent inhibitor of CYP3A4, which also inhibits P-gp, 

produced an increase of approximately 35% in ziprasidone exposure (AUC and Cmax). 

Since ziprasidone is a substrate of CYP3A4 and induction of CYP3A4 and P-gp is related, 

co-administration with inducers of CYP-3A4 and P-gp, such as carbamazepine, rifampin 
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and St. John’s Wort could cause decreased concentrations of ziprasidone. 

 

Carbamazepine 200 mg twice daily, an inducer of CYP3A4, produced a decrease of 36% 

in ziprasidone exposure. 

 

Cimetidine, a non-specific CYP inhibitor, did not significantly affect ziprasidone 

pharmacokinetics. 

 

Antacid – Multiple doses of aluminium and magnesium-containing antacids did not affect 

the pharmacokinetics of ziprasidone. 

 

4.6 Fertility, pregnancy and lactation 

Use in pregnancy 

No studies have been conducted in pregnant women. Women of childbearing potential 

receiving ziprasidone should therefore, be advised to use an appropriate method of 

contraception. Neonates exposed to antipsychotic drugs during the third trimester of 

pregnancy are at risk for extrapyramidal and/or withdrawal symptoms following delivery. 

There have been reports of agitation, hypertonia, hypotonia, tremor, somnolence, 

respiratory distress and feeding disorder in these neonates. Ziprasidone should be used 

during pregnancy only if the potential benefit to the mother outweighs the potential risk to 

the fetus (see section 5.3 Preclinical safety data). 

 

Use in lactation 

There are no adequate and well-controlled studies in lactating women. Limited data 

indicate that ziprasidone is excreted into breast milk at very low levels. Patients should be 

advised not to breastfeed if they are receiving ziprasidone. 

 

Fertility 

There are no adequate and well-controlled studies in women and men exposed to 

ziprasidone. 

 

Contraception - Women of childbearing potential receiving ziprasidone should be advised 

to use an appropriate method of contraception. 
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4.7 Effects on ability to drive and use machines 

Ziprasidone may cause somnolence. Patients should be cautioned about operating 

hazardous machinery, including automobiles, until they are reasonably certain that 

ziprasidone does not affect them adversely. 

 

4.8 Undesirable effects 

Table 1: ADRs by SOC and CIOMS frequency category listed in order of decreasing 

medical seriousness within each frequency category and SOC. 
System Organ 

Class 

Very 

Common 

≥1/10 

Common 

≥1/100 to 

<1/10 

Uncommon 

≥1/1,000 to 

<1/100 

Rare 

≥1/10,000 to 

<1/1,000 

Very 

Rare 

<1/10,000 

Frequency 

Not Known 

(cannot be 

estimated 

from 

available 

data) 

Immune 

system 

disorders 

  Hypersensitivity*    

Endocrine 

disorders 

  Hyperprolactinemia*    

Psychiatric 

disorders 

Insomnia* Mania*α, 

Agitation*, 

Anxiety 

Nervousness, 

Libido decreased 

   

Nervous 

system 

disorders 

Somnolence, 

Headache 

DystoniaD, 

Extrapyramidal 

disorder*, 

Tardive 

dyskinesia*, 

Dyskinesia, 

Hypertonia, 

Akathisia, 

Tremor, 

Dizziness, 

Sedation* 

Syncope*, 

Grand mal 

convulsion, 

Ataxia, 

Hyperkinesia, 

Speech disorder 

Neuroleptic 

malignant 

syndrome*, 

Serotonin 

syndrome*, 

Facial droop* 

  

Eye disorders  Visual 

impairment 

Oculogyric crisisD    

Cardiac 

disorders 

 Tachycardia*  Torsade de 

pointes* 
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System Organ 

Class 

Very 

Common 

≥1/10 

Common 

≥1/100 to 

<1/10 

Uncommon 

≥1/1,000 to 

<1/100 

Rare 

≥1/10,000 to 

<1/1,000 

Very 

Rare 

<1/10,000 

Frequency 

Not Known 

(cannot be 

estimated 

from 

available 

data) 

Vascular 

disorders 

  Orthostatic, 

hypotension* 

  VTE*‡ 

Respiratory, 

thoracic and 

mediastinal 

disorders 

   LaryngospasmD   

Gastrointestinal 

disorders 

 Vomiting, 

Constipation, 

Nausea, 

Salivary 

hypersecretion, 

Dry mouth, 

Dyspepsia 

Dysphagia*, 

Tongue oedema*, 

Tongue disorderD 

   

Skin and 

subcutaneous 

tissue disorders 

 Rash*  Drug reaction 

with 

eosinophilia 

and systemic 

symptoms 

(DRESS)*, 

Angioedema* 

  

Musculoskeletal 

and connective 

tissue disorders 

 Muscle rigidity TorticollisD    

Renal and 

urinary 

disorders 

  Urinary 

incontinence*, 

Urinary hesitation 

Urinary 

retention, 

Enuresis* 

  

Reproductive 

system and 

breast 

disorders 

 Male sexual 

dysfunction 

Galactorrhea*, 

Gynecomastia, 

Amenorrhea 

Priapism*   

General 

disorders and 

 Asthenia, 

Fatigue* 

Malaise    



LPD Title: Ziprasidone hydrochloride 

LPD rev no.: 19.1 

LPD Date: July 27, 2022 

Country: Thailand 

Reference CDS ver: 19.0; dated: April 16, 2021 

10 

System Organ 

Class 

Very 

Common 

≥1/10 

Common 

≥1/100 to 

<1/10 

Uncommon 

≥1/1,000 to 

<1/100 

Rare 

≥1/10,000 to 

<1/1,000 

Very 

Rare 

<1/10,000 

Frequency 

Not Known 

(cannot be 

estimated 

from 

available 

data) 

administration 

site conditions 

Investigations  Weight 

decreased*, 

Weight 

increased* 

Electrocardiogram 

QT interval 

prolonged* 

   

* ADR identified post-marketing 
α hypomania included; frequency not known 
D Acute dystonic reactions 
‡ Antipsychotic medication class effect 

 

 

Pediatric Population 

In the placebo-controlled clinical trials in bipolar disorder (ages 10-17 years), the most 

frequent adverse reactions (reported with a frequency >10%) were sedation, somnolence, 

headache, fatigue, dizziness, nausea, vomiting, and decreased appetite and 

extrapyramidal disorders. In a placebo-controlled schizophrenia trial (ages 13-17 years), 

the most frequent adverse reactions (reported with a frequency >10%) were somnolence 

and extrapyramidal disorder. 

 

The pediatric safety profile of ziprasidone was similar to the adult profile, except for an 

increased incidence of sedation and somnolence in pediatric patients. 

 

Ziprasidone was associated with a mild to moderate dose-related prolongation of the QT 

interval in pediatric clinical trials similar to that seen in the adult population. 

 

4.9 Overdose 

Experience with ziprasidone overdosage is limited. The largest confirmed single ingestion 

is 12,800 mg. In this case, extrapyramidal symptoms and a QTc interval of 446 msec (with 

no cardiac sequelae) were reported. In overdose cases in general, the most commonly 
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reported symptoms are extrapyramidal symptoms, somnolence, tremor, and anxiety. 

 

There is no specific antidote to ziprasidone. In cases of acute overdosage, establish and 

maintain an airway and ensure adequate ventilation and oxygenation. Gastric lavage (after 

intubation, if patient is unconscious) and administration of activated charcoal, together with 

a laxative, should be considered. The possibility of obtundation, seizures or dystonic 

reaction of the head and neck following overdose may create a risk of aspiration with 

induced emesis. Cardiovascular monitoring should commence immediately and should 

include continuous electrocardiographic monitoring to detect possible arrhythmias. Given 

the high protein binding of ziprasidone, hemodialysis is unlikely to be beneficial in the 

treatment of overdose. Close medical monitoring and supervision should continue until the 

patient recovers. 

 

5. PHARMACOLOGICAL PROPERTIES 
5.1 Pharmacodynamic properties 

Receptor binding studies 

Ziprasidone has a high affinity for dopamine type 2 (D2) receptors and substantially higher 

affinity for serotonin type 2A (5HT2A) receptors. Ziprasidone also interacts with serotonin 

5HT2C, 5HT1D and 5HT1A receptors where its affinities for these sites are equal to or 

greater than its affinity for the D2 receptor. Ziprasidone has moderate affinity for neuronal 

serotonin and norepinephrine transporters. Ziprasidone demonstrates moderate affinity for 

histamine H1- and alpha1-receptors. Antagonism at these receptors has been associated 

with somnolence and orthostatic hypotension, respectively. Ziprasidone demonstrates 

negligible affinity for muscarinic M1-receptors. Antagonism at this receptor has been 

associated with memory impairment. 

 

Receptor functional studies 

Ziprasidone has been shown to be an antagonist at both serotonin type 2A (5HT2A) and 

dopamine type 2 (D2) receptors. It is proposed that the antipsychotic activity is mediated, 

in part, through this combination of antagonist activities. 

 

Ziprasidone is also a potent antagonist at 5HT2C and 5HT1D receptors, a potent agonist at 

the 5HT1A receptor and inhibits neuronal reuptake of norepinephrine and serotonin. 

 

Human PET studies 
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At 12 hours following a 40 mg oral dose of ziprasidone, receptor blockade was greater 

than 80% for 5HT2A and greater than 50% for D2 using positron emission tomography 

(PET). 

 

Further information from clinical trials 

In a double-blind comparative study, metabolic parameters including weight, fasting levels 

of total cholesterol, triglycerides, insulin and an insulin resistance (IR) index were 

measured. In patients receiving ziprasidone, no significant changes from baseline were 

observed in any of these metabolic parameters. 

 

Results of a large post–marketing safety study 

A randomized post–approval study of 18,239 patients with observational follow-up for 

1 year was conducted to determine whether ziprasidone’s effect on the QTc interval is 

associated with an increased risk of non-suicide mortality in patients with schizophrenia. 

 

This study, which was conducted in naturalistic clinical practice settings, showed no 

difference in the rate of non-suicide mortality between ziprasidone and olanzapine 

treatments. 

 

The SAEs related to psychiatric disorders in ziprasidone group were higher than in the 

olanzapine group (12.7% versus 8.6%). 

 

In a double-blind study of ziprasidone plus adjunctive lithium or valproate, ziprasidone was 

well tolerated during the trial. The most common adverse events are such as somnolence, 

akathisia, and tremor. The effect of ziprasidone on the QTc value and the change in QTc 

was similar to other trials in which ziprasidone was administered as a monotherapy. 

 

5.2 Pharmacokinetic properties 

Following oral administration of multiple doses of ziprasidone with food, peak serum 

concentrations typically occur 6 to 8 hours post-dose. Ziprasidone demonstrates linear 

kinetics over the therapeutic dose range of 40-80 mg twice daily in fed subjects. 

 

The absolute bioavailability of a 20 mg dose is 60% in the fed state. The absorption of 

ziprasidone is reduced by up to 50% when ziprasidone is administered under fasting 

conditions. 
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Twice daily dosing generally leads to attainment of steady-state within three days. 

Systemic exposures at steady-state are related to dose. 

 

At steady-state, the mean terminal elimination half-life of ziprasidone is about 6.6 hours 

following oral dosing. Mean systemic clearance of ziprasidone administered intravenously 

is 7.5 mL/min/kg and the volume of distribution is approximately 1.5 L/kg. Ziprasidone is 

extensively bound (>99%) to plasma proteins and its binding appears to be independent of 

concentration. 

 

Ziprasidone is extensively metabolized after oral administration with only a small amount 

(<1%) excreted in urine or feces (<4%) as unchanged drug. Ziprasidone is primarily 

cleared via three metabolic routes to yield four major circulating metabolites, 

benzisothiazole piperazine (BITP) sulphoxide, BITP sulphone, ziprasidone sulphoxide and 

S-methyldihydroziprasidone. Approximately 20% of the dose is excreted in urine, with 

approximately 66% being eliminated in feces. Unchanged ziprasidone represents about 

44% of total drug-related material in serum. 

 

Ziprasidone is primarily metabolized by two pathways: reduction and methylation to 

generate S-methyldihydroziprasidone which accounts for approximately two-thirds of the 

metabolism, and oxidative metabolism accounting for the other third. In vitro studies using 

human liver subcellular fractions indicate that S-methyldihydroziprasidone is generated in 

two steps. These studies indicate that the first step is mediated primarily by chemical 

reduction by glutathione as well as by enzymatic reduction by aldehyde oxidase. The 

second step is methylation mediated by thiol methyltransferase. In vitro studies indicate 

that CYP3A4 is the major cytochrome P450 catalyzing the oxidative metabolism of 

ziprasidone. 

 

Ziprasidone, S-methyldihydroziprasidone, and ziprasidone sulphoxide, when tested in vitro, 

share properties which may predict a QTc-prolonging effect. S-methyldihydroziprasidone is 

mainly eliminated by fecal excretion and CYP3A4 catalyzed metabolism. The sulphoxide is 

eliminated through renal extraction and by secondary metabolism catalyzed by CYP3A4. 

 

In a phase I trial, the CYP3A4 inhibitor ketoconazole (400 mg/day) increased the serum 

concentrations of ziprasidone by <40%. The serum concentration of 
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S-methyldihydroziprasidone, at the expected Tmax of ziprasidone, was increased by 55% 

during ketoconazole treatment. No additional QTc prolongation was observed. 

 

No clinically significant differences in the pharmacokinetics of ziprasidone in young and 

elderly male or female subjects were observed following oral administration. 

 

Pharmacokinetic screening of patients treated orally has not revealed any significant 

pharmacokinetic differences between smokers and non-smokers. 

 

No marked differences in the pharmacokinetics of oral ziprasidone have been observed in 

patients with moderate to severe impairments in renal function as compared to subjects 

with normal renal function. It is unclear whether serum concentrations of the metabolites 

are increased in these patients. 

 

In mild to moderate impairment of liver function (Child-Pugh A or B), the serum 

concentrations of ziprasidone after oral administration were 30% higher and the terminal 

half-life was about two hours longer than in normal subjects. 

 

5.3 Preclinical safety data 

Preclinical safety data on ziprasidone revealed no special hazard for humans based on 

conventional studies of safety pharmacology, genotoxicity, and carcinogenic potential. In 

reproductive studies in rats and rabbits, ziprasidone has shown no evidence of 

teratogenicity. Adverse effects on fertility and increased numbers of pups born dead, 

decreased pup weights and delayed functional development were observed at doses that 

caused adverse effects suggestive of maternal toxicity (e.g., sedation, decreased body 

weight gain). Increased perinatal mortality and delayed functional development of offspring 

occurred at maternal plasma concentrations extrapolated to be similar to the maximal 

concentrations in humans given therapeutic doses. 

 

6. PHARMACEUTICAL PARTICULARS 
6.1 List of excipients 

Lactose monohydrate, pregelatinized maize starch, magnesium stearate, gelatin, titanium 

dioxide, indigotin. 

 

6.2 Incompatibilities 



LPD Title: Ziprasidone hydrochloride 

LPD rev no.: 19.1 

LPD Date: July 27, 2022 

Country: Thailand 

Reference CDS ver: 19.0; dated: April 16, 2021 

15 

None known 

 

6.3 Shelf-life 

Please see details on carton. 

 

6.4 Special precautions for storage 

Ziprasidone capsules should be stored below 30°C. 

 

7. MARKETING AUTHORISATION HOLDER 
Viatris (Thailand) Limited 
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เอกสารกํากบัยา 

 

 
เซลดอ็กซ์® 
ชนิดแคปซูล 

  
ZELDOX® 
Capsules 

 

1. ช่ือยา 

เซลดอ็กซ์® (ZELDOX®) 

 

2. สตูรยา 
แคปซูล: มตีวัยา ziprasidone hydrochloride monohydrate (ซปิราสโิดน ไฮโดรคลอไรด ์โมโนไฮเดรต) 

เทยีบเท่ากบั ziprasidone 40  60 หรอื 80 มก. 

 

3. ลกัษณะยา 
แคปซูล: 

40 มก. - แคปซูลสฟ้ีา ขนาด No. 4 มตีวัอกัษร “Pfizer” และ “ZDX40” บนปลอกแคปซูล 

60 มก. – แคปซูลสขีาว ขนาด No. 3 มตีวัอกัษร “Pfizer” และ “ZDX60” บนปลอกแคปซูล 

80 มก. - แคปซูลสฟ้ีา-สขีาว ขนาด No. 2 มตีวัอกัษร “Pfizer” และ “ZDX80” บนปลอกแคปซูล 
 

4. คณุสมบติัทางคลินิก  
4.1 ข้อบ่งใช้ 

โรคจิตเภท (schizophrenia) 

ziprasidone ใชใ้นการรกัษาโรคจติเภท  และโรคจติชนิดอื่นๆ และใชส้าํหรบัคุมอาการทางคลนิิกทีด่ี

ขึน้ใหค้งสภาพนัน้ไวแ้ละป้องกนัการกลบัเป็นซ้ําขึน้อกีในระหว่างทีท่ําการรกัษาอย่างต่อเน่ือง 

 

Bipolar Mania 

ziprasidone มขีอ้บ่งใชใ้นการรกัษา mania หรอือาการแบบผสมทีส่มัพนัธก์บั bipolar disorder และ

ใชเ้ป็นยาเสรมิฤทธิก์บั lithium หรอื valproate เพือ่ควบคุมอาการในผูป่้วย bipolar disorder (จาก

การศกึษาแบบ double-blind และใหย้าแบบสุม่เป็นเวลา 6 เดอืนโดยมผีูป่้วยทีไ่ดร้บัยา 

Ziprasidone จํานวน 127 คน และไดร้บั placebo จํานวน 112 คน)  
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4.2  ขนาดและวิธีใช้ยา 

สาํหรบัรบัประทาน ควรรบัประทานแคปซูลพรอ้มอาหารและกลนืทัง้แคปซูล หา้มเคีย้ว บดหรอืเปิด

แคปซูลก่อนรบัประทาน 

 

ผู้ใหญ่ 

โรคจิตเภทและ Bipolar Mania 

ขนาดยาเริม่ต้นทีแ่นะนําคอื 40 มก. วนัละ 2 ครัง้พรอ้มอาหาร (ดหูวัขอ้ 5.2 คุณสมบตัทิางเภสชั

จลนศาสตร)์ อาจปรบัขนาดยารบัประทานสําหรบัแต่ละวนัตามอาการทางคลนิิกไดถ้งึขนาดยาสงูสุด 

ครัง้ละ 80 มก. วนัละ 2 ครัง้ อาจถงึขนาดยาสงูสุดทีแ่นะนําน้ีในวนัที ่3 ของการรกัษาถา้จาํเป็น  

 

การรกัษาในระยะควบคมุอาการ (ใช้เป็นยาเสริมฤทธ์ิกบั lithium หรือ valproate) 

ดาํเนินการรกัษาต่อไปโดยใชข้นาดยา lithium หรอื valproate เท่าเดมิทีผู่ป่้วยเริม่มอีาการคงที ่

ขนาดยา ziprasidone จะอยู่ในช่วง 40 มก. ถงึ 80 มก. วนัละ 2 ครัง้ พรอ้มอาหาร ผูป่้วยควรไดร้บั

การประเมนิซ้ําเป็นระยะเพื่อดคูวามจําเป็นในการรกัษาเพือ่ควบคุมอาการ 

 

เดก็ 

ยงัไม่มขีอ้มลูความปลอดภยัและประสทิธผิลของ ziprasidone ในเดก็อายุตํ่ากว่า 18 ปี 

 

ผู้สูงอายุ 

โดยทัว่ไปไม่จําเป็นตอ้งปรบัขนาดยาในผูป่้วยสงูอายุ (65 ปีหรอืมากกว่า) 

 

ผู้ป่วยท่ีมีการทาํงานของไตบกพร่อง 

ไม่จําเป็นตอ้งปรบัขนาดยาในผูป่้วยทีม่กีารทํางานของไตบกพร่อง 

 

ผู้ป่วยท่ีมีการทาํงานของตบับกพร่อง 

ในผูป่้วยทีม่กีารทํางานของตบับกพร่องเพยีงเลก็น้อยถงึปานกลางควรลดขนาดยาลง ยงัไม่มี

ประสบการณ์การใช ้ziprasidone ในผูป่้วยทีม่กีารทาํงานของตบับกพร่องอย่างรุนแรง จงึควรใช ้

ziprasidone ดว้ยความระมดัระวงัในผูป่้วยกลุ่มน้ี (ดหูวัขอ้ 5.2 คุณสมบตัทิางเภสชัจลนศาสตร)์ 

 

ผู้ป่วยท่ีสูบบุหร่ี 

ไม่จําเป็นตอ้งปรบัขนาดยาในผูป่้วยทีสู่บบุหรี ่

 

4.3 ข้อห้ามใช้ 

หา้มใช ้ziprasidone ในผูป่้วยดงัต่อไปน้ี 
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• ผูป่้วยทีม่ปีระวตักิารแพ ้ziprasidone หรอืสว่นประกอบอื่นในเมด็ยา 

• ผูป่้วยทีม่ภีาวะ QT-interval prolongation รวมถงึ long QT syndrome ทีเ่ป็นแต่กําเนิด  

• ภาวะกลา้มเน้ือหวัใจตายเฉียบพลนั (recent myocardial infarction)  

• ภาวะหวัใจวาย (uncompensated heart failure)   

• ภาวะหวัใจเตน้ไม่เป็นจงัหวะ (arrhythmias) ทีจ่ําเป็นตอ้งรกัษาดว้ยยารกัษาภาวะหวัใจเตน้ไม่

เป็นจงัหวะ class IA และ class III (ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใช้

ยา) 

 

4.4 คาํเตือนและข้อควรระวงัเป็นพิเศษในการใช้ยา 

QT Interval 

ziprasidone ทําให ้QT interval ยาวนานขึน้ (prolongation) ในระดบัน้อยถงึปานกลาง 

 

ในฐานขอ้มลูการศกึษาทางคลนิิกกอ่นยาวางจําหน่ายพบว่าอุบตักิารณ์ QTc ยาวนานขึน้มากกว่า 

500 msec ในผูป่้วยกลุ่มทีไ่ดร้บั ziprasidone มจีาํนวน 3 รายจากทัง้หมด 3266 ราย (0.1%) และ

ในกลุ่มผูป่้วยทีไ่ดร้บัยาหลอกม ี1 รายจากทัง้หมด 538 ราย (0.2%) 

 

ยาบางชนิดรวมทัง้ยารกัษาภาวะหวัใจเตน้ไม่เป็นจงัหวะ class IA และ class III ซึง่ทาํให ้QT 

interval ยาวนานขึน้มากกว่า 500 msec มคีวามเกีย่วขอ้งกบัการเกดิ torsade de pointes ซึ่งพบ

ไดน้้อยแต่เป็นภาวะหวัใจเตน้ไม่เป็นจงัหวะทีคุ่กคามชวีติได ้(ดหูวัขอ้ 4.3 ขอ้หา้มใช)้ 

 

มรีายงานน้อยมากของการเกดิ torsade de pointes หลงัยาวางจําหน่ายในผูป่้วยทีม่หีลายปัจจยั

เสีย่งร่วมทีใ่ชย้า ziprasidone ไม่พบความสมัพนัธข์องการเกดิ torsade de pointes กบัการใช ้

ziprasidone  

 

ควรใช ้ziprasidone ดว้ยความระมดัระวงัในผูป่้วยทีม่คีวามเสีย่งต่อการเพิม่ความเสีย่งในการเกดิ

ภาวะหวัใจเตน้ไม่เป็นจงัหวะ ดงัต่อไปน้ี 

• หวัใจเตน้ชา้ 

• มคีวามผดิปกตขิองระดบัเกลอืแร่ในร่างกาย 

• มกีารใชร่้วมกบัยาอื่นทีท่าํให ้QT interval ยาวนานขึน้ 

 

หากพบอาการทางหวัใจซึง่บ่งบอกว่ามหีวัใจเต้นไม่เป็นจงัหวะหรอืมรีายงานระหว่างการรกัษา ควร

มกีารตรวจวนิิจฉยัสภาวะหวัใจอย่างเหมาะสม  หาก QTc interval มากกว่า 500 msec แนะนําให้

หยุดใชย้า (ดหูวัขอ้ 4.3 ขอ้หา้มใช)้  
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ภาวะล่ิมเลือดอดุหลอดเลือดดาํ (Venous Thromboembolism) 

มรีายงานการเกดิภาวะลิม่เลอืดอุดหลอดเลอืดดาํ (VTE) จากการใชก้ลุ่มยารกัษาโรคจติ 

(antipsychotic drugs) เน่ืองจากผูป่้วยทีไ่ดร้บัการรกัษาดว้ยกลุ่มยารกัษาโรคจติมกัมปัีจจยัเสีย่งที่

เกดิขึน้ภายหลงั (acquired risk factors) ต่อ VTE จงึควรมกีารหาปัจจยัเสีย่งทีอ่าจเป็นไปไดท้ัง้หมด

ก่อนและระหว่างการรกัษาดว้ย ziprasidone และควรมมีาตรการป้องกนั 

 

Neuroleptic Malignant Syndrome  

มรีายงานการเกดิ Neuroleptic Malignant Syndrome (NMS) ซึง่เป็นกลุ่มอาการซึง่อาจทําใหถ้งึแก่

ชวีติไดท้ีเ่กีย่วขอ้งกบัการไดร้บัยารกัษาโรคจติ รวมทัง้ ziprasidone ถา้ผูป่้วยเกดิอาการและอาการ

แสดงซึง่บ่งชีถ้งึการเกดิ NMS หรอืมไีขส้งูแบบไม่รูส้าเหตุ โดยปราศจากอาการทางคลนิิกอืน่ ๆ 

ของ NMS ตอ้งหยุดการใชย้ารกัษาโรคจติทุกตวั  

 

ปฏิกิริยาท่ีไม่พึงประสงคท์างผิวหนังท่ีรนุแรง 

มรีายงานว่าพบภาวะ Drug Reaction with Eosinophilia and Systemic Symptoms (DRESS) ใน

ผูท้ีไ่ดร้บั ziprasidone การแพย้าชนิด DRESS คอืการเกดิร่วมกนัของอาการดงัต่อไปน้ีอย่างน้อย

สามอาการ: ปฏกิริยิาทางผวิหนงั (เช่น ผื่น หรอืผื่นผวิหนงัอกัเสบลอกเป็นขยุ (exfoliative 

dermatitis) ภาวะอโีอซโินฟิลสงู มไีข ้ต่อมน้ําเหลอืงโต (lymphadenopathy) ร่วมกบั

ภาวะแทรกซอ้นทีเ่กดิขึน้ทัว่ระบบร่างกายหน่ึงประเภทหรอืมากกว่า เช่น ตบัอกัเสบ ไตอกัเสบ ปอด

อกัเสบ กลา้มเน้ือหวัใจอกัเสบ และเยื่อหุม้หวัใจอกัเสบ 

 

พบปฏกิริยิาไม่พงึประสงคท์างผวิหนงัทีรุ่นแรงอื่นๆ จากการไดร้บั ziprasidone เช่น Stevens-

Johnson syndrome ดว้ยเช่นกนั 

 

ปฏกิริยิาไม่พงึประสงคท์างผวิหนงัทีรุ่นแรงอาจเป็นอนัตรายถงึแก่ชวีติได ้โปรดหยุดใช ้ziprasidone 

หากเกดิปฏกิริยิาไม่พงึประสงคท์างผวิหนงัทีรุ่นแรง 

 

Tardive Dyskinesia 

ziprasidone สามารถทําใหเ้กดิ tardive dyskinesia และ tardive extrapyramidal syndromes อื่นๆ 

หลงัการใชย้าในระยะยาว ถา้ปรากฏอาการและอาการแสดงของ tardive dyskinesia ขึน้ ควร

พจิารณาลดขนาดยาหรอืหยุดยา ziprasidone 

 

การหกล้ม 

ยารกัษาโรคจติ (ซึง่รวมถงึ ziprasidone) อาจก่อใหเ้กดิการงว่งซมึ ความดนัโลหติตํ่าเมื่อเปลีย่น

อริยิาบถและความแปรปรวนของประสาทสัง่การและประสาทรบัความรูส้กึ ซึง่อาจนําไปสูก่ารหกลม้ 
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และสง่ผลใหเ้กดิการแตกหกัของกระดกูหรอืการบาดเจบ็อื่น ๆ ตามมา สาํหรบัผูป่้วยทีเ่ป็นโรค มี

อาการ หรอืไดร้บัยาทีอ่าจทําใหผ้ลของยาเหล่าน้ีรุนแรงขึน้ ควรประเมนิความเสีย่งในการหกลม้เมื่อ

เริม่การรกัษาดว้ยยารกัษาโรคจติ และทาํการประเมนิซ้ําเป็นประจําสาํหรบัผูป่้วยทีร่บัการรกัษาดว้ย

ยารกัษาโรคจติระยะยาว 

 

อาการชกั (Seizures) 

ควรระวงัการให ้ziprasidone ในผูป่้วยทีม่ปีระวตักิารชกั 

 

ยาท่ีมีผลต่อระบบประสาทส่วนกลาง/แอลกอฮอล ์ 

ziprasidone มผีลต่อระบบประสาทสว่นกลางเป็นสว่นใหญ่ จงึควรระวงัเมื่อใหย้าน้ีร่วมกบัยาทีม่ผีล

ต่อระบบประสาทสว่นกลางตวัอื่น รวมทัง้แอลกอฮอลแ์ละยาทีม่ผีลต่อระบบ dopamine และ 

serotonin  

 

การเสียชีวิตเพ่ิมขึ้นในผู้ป่วยสูงอายุท่ีเป็นโรคจิตซ่ึงสมัพนัธก์บัโรคสมองเส่ือม 

พบความเสีย่งทีจ่ะเสยีชวีติ 

และ/หรอืความเป็นไปไดท้ีจ่ะเกดิเหตุการณ์ไม่พงึประสงคท์างหลอดเลอืดสมองในผูป่้วยสงูอายุซึง่

เป็นโรคจติทีส่มัพนัธก์บัโรคสมองเสือ่มทีร่กัษาดว้ยยารกัษาโรคจติบางตวัเพิม่ขึน้เมื่อเปรยีบเทยีบ

กบักลุ่มยาหลอก ขอ้มลูการศกึษาการรกัษาดว้ยยา ziprasidone ในผูป่้วยสงูอายุทีม่สีมองเสือ่มไม่

เพยีงพอทีจ่ะสรุปว่ามคีวามเสีย่งทีจ่ะเสยีชวีติเพิม่ขึน้ในกลุ่มผูป่้วยดงักล่าวทีไ่ดร้บัยา ziprasidone 

เมื่อเทยีบกบั placebo   ziprasidone ไม่ไดร้บัการอนุมตัสิาํหรบัการรกัษาผูป่้วยสงูอายุซึง่เป็นโรค

จติทีส่มัพนัธก์บัโรคสมองเสือ่ม 

 

ภาวะองคชาตแขง็ค้าง 

มรีายงานการเกดิองคชาตแขง็คา้งจากการใชย้ารกัษาโรคจติซึง่รวมถงึยา Ziprasidone เช่นเดยีวกบั

ยาทีอ่อกฤทธิต์่อจติประสาทอื่นๆ อาการไม่พงึประสงคน้ี์ไม่ขึน้กบัขนาดการใชย้า และไม่สมัพนัธก์บั

ระยะเวลาทีใ่ชร้กัษา 

 

ภาวะระดบัโพรแลคตินสูงในเลือด 

เช่นเดยีวกบัยาทีม่ผีลตา้น dopamine D2 receptors อื่นๆ Ziprasidone อาจเพิม่ระดบัโพรแลคตนิ

ได ้ มรีายงานอาการไม่พงึประสงคจ์ากการใชย้าทีเ่พิม่ระดบัโพรแลคตนิไดแ้ก่ น้ํานมไหล 

ประจาํเดอืนขาด เตา้นมโต (gynecomastia) และการหย่อนสมรรถภาพทางเพศ การมรีะดบัโพรแล

คตนิสงูร่วมกบัการมฮีอรโ์มนเพศตํ่าเป็นเวลานานอาจทําใหค้วามหนาแน่นของกระดกูลดลงได ้
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4.5  อนัตรกิริยาระหวา่งยาและอนัตรกิริยาในรปูแบบอ่ืน 
ยารกัษาภาวะหวัใจเตน้ไม่เป็นจงัหวะ class IA และ class III (ดหูวัขอ้ 4.3 ขอ้หา้มใช ้และหวัขอ้ 

4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษในการใชย้า - QT interval) 

 

การใชร่้วมกบัยาอื่นทีท่ําให ้QT interval ยาวนานขึน้ (ดูหวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็น

พเิศษในการใชย้า - QT interval) 

 

ยาทีม่ผีลต่อระบบประสาทสว่นกลาง/แอลกอฮอล ์(ดหูวัขอ้ 4.4 คาํเตอืนและขอ้ควรระวงัเป็นพเิศษ

ในการใชย้า - ยาทีม่ผีลต่อระบบประสาทสว่นกลาง/แอลกอฮอล)์ 

 

ผลของ Ziprasidone ต่อยาตวัอ่ืนๆ 

การศกึษาโดยใชไ้มโครโซมตบัของมนุษย ์แสดงใหเ้หน็ว่า ziprasidone ไม่มผีลยบัยัง้ CYP1A2, 

CYP2C9, CYP2C19 การศกึษาในหลอดทดลองพบว่าความเขม้ขน้ของ ziprasidone ทีจ่ะยบัยัง้ 

CYP2D6 และ CYP3A4 สงูกว่าความเขม้ขน้ของยาในรูปอสิระในร่างกายอย่างน้อย 1000 เท่า     

 

Dextromethorphan - การศกึษาในอาสาสมคัรสุขภาพดแีสดงใหเ้หน็ว่า ziprasidone ไม่มผีลต่อเม

ตาบอลซิมึซึง่อาศยั CYP2D6 ของ dextromethorphan ในการเปลีย่นเป็นเมตาบอไลทส์าํคญัคอื 

dextrorphan สอดคลอ้งกบัผลจากหอ้งทดลอง 

 

ยาคมุกาํเนิดชนิดรบัประทาน Ziprasidone ไม่มผีลเปลีย่นแปลงเภสชัจลนศาสตรข์อง estrogen 

(ethinyl estradiol ซึ่งเป็น CYP3A4 substrate) หรอื สว่นประกอบของ progesterone อย่างมี

นยัสาํคญั 

 

Lithium - การให ้ziprasidone ร่วมดว้ยไม่มผีลต่อเภสชัจลนศาสตรข์อง lithium 

 

การจบักบัโปรตีนในพลาสมา - Ziprasidone จบักบัโปรตนีในพลาสมาในสดัสว่นทีส่งู จาก

การศกึษาในหลอดทดลองพบว่า warfarin หรอื propranolol ซึง่เป็นยาทีจ่บักบัโปรตนีในพลาสมาสงู

ไม่ทาํใหก้ารจบักบัโปรตนีในพลาสมาของ ziprasidone เปลีย่นแปลงและ ziprasidone กไ็ม่ทําให้

การจบักบัโปรตนีในพลาสมาของยาทัง้สองน้ีเปลีย่นแปลงเช่นกนั ดงันัน้จงึไม่น่าทีจ่ะเกดิปฏกิริยิา

ระหว่างยากบั ziprasidone อนัเน่ืองจากการแย่งจบัพลาสมาโปรตนี 

 

ผลของยาอ่ืนต่อ Ziprasidone 

ขอ้มลูจากการศกึษาในหลอดทดลองและในสตัวแ์สดงใหเ้หน็ว่า ziprasidone อาจเป็น P-

glycoprotein (P-gp) substrate แต่ยงัไม่ทราบถงึนยัสําคญัภายในร่างกายของมนุษย ์
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Ketoconazole (400 มก./วนั) ซึง่เป็นตวัยบัยัง้ CYP3A4 ทีม่ฤีทธิแ์รงและยงัเป็นตวัยบัยัง้ P-gp 

ดว้ย ทาํให ้ziprasidone ในร่างกาย (AUC, Cmax) เพิม่ขึน้ประมาณ 35% นอกจากน้ี เน่ืองจาก 

ziprasidone เป็นสารตัง้ตน้ของ CYP3A4 และการเหน่ียวนํา CYP3A4 และ P-gp นัน้เกีย่วขอ้งกนั 

การใหย้าร่วมกบัตวัชกันําของ CYP-3A4 และ P-gp เช่น carbamazepine, rifampin และ St. 

John´s Wort อาจลดความเขม้ขน้ของ ziprasidone ลงได ้

 

Carbamazepine ในขนาด 200 มก.วนัละ 2 ครัง้ ซึง่เป็นตวัชกันําของ CYP3A4 ทําให ้

ziprasidone ในร่างกายลดลง 36% 

 

Cimetidine ซึง่เป็นตวัยบัยัง้ CYP แบบไม่จําเพาะ ไม่มผีลทีม่นีัยสาํคญัต่อเภสชัจลนศาสตรข์องยา 

ziprasidone   

 

ยาลดกรด (antacid) - การรบัประทานยาลดกรดซึ่งมอีลูมเินียมและแมกนีเซยีมเป็นสว่นประกอบ

หลายๆ ครัง้ต่อเน่ืองกนั (multiple dose) ไม่มผีลต่อเภสชัจลนศาสตรข์อง ziprasidone 

 

4.6  การเจริญพนัธุ ์สตรีมีครรภแ์ละให้นมบุตร 
การใช้ยาระหว่างมีครรภ ์

ยงัไม่มกีารศกึษาในสตรมีคีรรภ ์ในสตรทีีไ่ดร้บั ziprasidone และมโีอกาสจะตัง้ครรภ ์ควรแนะนําให้

ใชว้ธิคีุมกําเนิดทีเ่หมาะสม ทารกหลงัคลอดทีม่ารดาไดร้บัยารกัษาโรคจติขณะตัง้ครรภใ์นไตรมาสที่

สามมคีวามเสีย่งต่อการเกดิอาการ extrapyramidal และ/หรอือาการถอนยา มรีายงานการเกดิ

อาการไม่พงึประสงคต์่างๆ ไดแ้ก่ กระวนกระวาย กลา้มเน้ือตงึตวัน้อย กลา้มเน้ือตงึตวัมาก สัน่ งว่ง

ซมึ การหายใจลําบาก และมปัีญหาในการดดูนม (feeding disorder) ดงันัน้จงึควรใช ้Ziprasidone 

เมื่อประโยชน์ทีม่ารดาขณะตัง้ครรภ์จะไดร้บัมมีากกว่าความเสีย่งทีอ่าจเกดิกบัทารกในครรภเ์ท่านัน้ 

(ดหูวัขอ้ 5.3 ขอ้มลูความปลอดภยัก่อนการศกึษาทางคลนิิก) 

 

การใช้ยาระหว่างให้นมบุตร 

ยงัไม่มกีารศกึษาทีเ่พยีงพอและไดร้บัการควบคุมเป็นอย่างดใีนสตรรีะหว่างใหน้มบุตร ขอ้มลูทีม่ี

จาํกดับ่งชีว้่า ziprasidone  ถูกขบัออกมาทางน้ํานมในระดบัทีต่ํ่ามาก  ควรแนะนําใหม้ารดาหยุด

เลีย้งลูกดว้ยน้ํานมตนเองในขณะไดร้บัยา ziprasidone 

 

การเจริญพนัธุ์ 

ยงัไม่มกีารศกึษาทีเ่พยีงพอและไดร้บัการควบคุมเป็นอย่างดใีนสตรแีละชายทีไ่ดร้บั ziprasidone 
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การคุมกําเนิด – ควรแนะนําใหส้ตรทีีอ่ยู่ในวยัทีส่ามารถมบุีตรไดท้ีไ่ดร้บั ziprasidone ใชว้ธิกีาร

คุมกาํเนิดทีเ่หมาะสม 

 

4.7 ผลต่อความสามารถในการขบัข่ียานพาหนะหรือควบคมุเครื่องจกัรกล 
ziprasidone อาจทําใหเ้กดิอาการงว่งนอน ผูป่้วยทีค่วบคุมเครื่องจกัรกลทีอ่นัตรายรวมถงึการขบัขี่

ยานพาหนะ ควรระวงัเมื่อใชย้าน้ีจนกว่าจะแน่ใจว่ายาไม่เกดิผลน้ีกบัผูป่้วย 

 

4.8 ผลอนัไม่พึงประสงคข์องยา 
ตารางท่ี 1: ปฏิกิริยาไม่พึงประสงคจ์ากยาท่ีจาํแนกตามระบบอวยัวะของร่างกายและหมวด

ความถ่ี CIOMS ท่ีจดัเรียงตามความร้ายแรงทางการแพทยจ์ากมากไปน้อยภายในแต่ละ

หมวดความถ่ีและระบบอวยัวะของร่างกาย
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ระบบอวยัวะของร่างกาย พบบ่อย

มาก 

≥1/10 

พบบ่อย 

≥1/100 ถึง <1/10 

พบไม่บอ่ย 

≥1/1,000 ถึง 

<1/100 

พบน้อย 

≥1/10,000 ถึง 

<1/1,000 

พบน้อย

มาก 

<1/10,000 

ไม่ทราบความถ่ี 

(ไม่สามารถประมาณได้จาก

ข้อมูลท่ีมีอยู)่ 

ความผดิปกตทิางระบบภมูคุิม้กนั   ภาวะภมูไิวเกนิ*    

ความผดิปกตทิางต่อมไรท้่อ   ภาวะระดบัโปร- 

แลคตนิในเลอืดสงู* 

   

ความผดิปกตทิางจติ นอนไม่

หลบั* 

ฟุ้งพล่าน*α 

กระสบักระส่าย* 

วติกกงัวล 

ประหม่า 

ความรูส้กึทางเพศลดลง 

   

ความผดิปกตทิางระบบประสาท งว่งซมึ 

ปวดศรีษะ 

อาการแขง็เกรง็ของ

กลา้มเน้ือ (dystonia)D 

Extrapyramidal disorder* 

Tardive dyskinesia* 

อาการขยุกขยกิ 

(dyskinesia) ภาวะ

กลา้มเน้ือตงึตวัมาก  

(hypertonia) 

อาการนัง่ไม่ตดิที ่

(akathisia) 

สัน่ 

วงิเวยีน 

งว่งซมึ (sedation)* 

เป็นลมหมดสต*ิ 

อาการชกัเกรง็กระตุก (grand 

mal convulsion) 

ภาวะกลา้มเน้ือทาํงานไม่

ประสานกนั 

Hyperkinesia 

ความผดิปกตทิางการพดู 

กลุ่มอาการ

neuroleptic 

malignant* 

กลุ่มอาการเซโร

โทนิน* 

ใบหน้าเบีย้ว* 

  



LPD Title: Ziprasidone hydrochloride  
LPD rev no.: 19.1    
LPD Date: July 27, 2022  
Country: Thailand  
Reference: CDS ver: 19.0; dated: April 16, 2021 
 

                                                                                                                                                                          10  

ระบบอวยัวะของร่างกาย พบบ่อย

มาก 

≥1/10 

พบบ่อย 

≥1/100 ถึง <1/10 

พบไม่บอ่ย 

≥1/1,000 ถึง 

<1/100 

พบน้อย 

≥1/10,000 ถึง 

<1/1,000 

พบน้อย

มาก 

<1/10,000 

ไม่ทราบความถ่ี 

(ไม่สามารถประมาณได้จาก

ข้อมูลท่ีมีอยู)่ 

ความผดิปกตทิางตา  การมองเหน็บกพร่อง อาการ oculogyric crisisD    

ความผดิปกตทิางหวัใจ  ภาวะหวัใจเตน้เรว็

ผดิปกต*ิ 

 ภาวะ torsade de 

pointes* 

  

ความผดิปกตทิางหลอดเลอืด   ความดนัโลหติตกเมื่อเปลีย่น

อริยิาบถ (orthostatic 

hypotension)* 

  ภาวะลิม่เลอืดอุดหลอดเลอืดดาํ  

(VTE)*‡ 

ความผดิปกตทิางทางเดนิหายใจ ทรวงอก 

และผนังกัน้กลางช่องอก 

   กล่องเสยีงหด

เกรง็ 

(laryngospasm)D 

  

ความผดิปกตทิางทางเดนิอาหาร  อาเจยีน 

ทอ้งผกู 

คลื่นไส ้

ภาวะหลัง่น้ําลายเกนิ 

(salivary hypersecretion) 

ปากแหง้ 

อาหารไมย่่อย 

กลนืลําบาก (dysphagia)* 

ลิน้บวมน้ํา* 

ลิน้ผดิปกต ิD 

   

ความผดิปกตทิางผวิหนังและเน้ือเยื่อใต้

ผวิหนัง 

 ผื่น*  Drug reaction 

with eosinophilia 

and systemic 

symptoms 
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ระบบอวยัวะของร่างกาย พบบ่อย

มาก 

≥1/10 

พบบ่อย 

≥1/100 ถึง <1/10 

พบไม่บอ่ย 

≥1/1,000 ถึง 

<1/100 

พบน้อย 

≥1/10,000 ถึง 

<1/1,000 

พบน้อย

มาก 

<1/10,000 

ไม่ทราบความถ่ี 

(ไม่สามารถประมาณได้จาก

ข้อมูลท่ีมีอยู)่ 

(DRESS)* 

angioedema* 

ความผดิปกตทิางกระดกูกลา้มเน้ือและ

เน้ือเยื่อเกีย่วพนั 

 กลา้มเน้ือแขง็เกรง็  อาการคอเอยีง (torticollis)D    

ความผดิปกตทิางไตและทางเดนิปัสสาวะ   ภาวะกลัน้ปัสสาวะไม่อยู*่ 

ปัสสาวะขดั 

ปัสสาวะไม่ออก 

ปัสสาวะรดทีน่อน 

(enuresis)* 

  

ความผดิปกตทิางระบบสบืพนัธุแ์ละหน้าอก  ความบกพร่องทางเพศใน

เพศชาย 

น้ํานมไหล (galactorrhea)* 

ภาวะเตา้นมโตในเพศชาย 

(gynecomastia) 

ภาวะขาดประจาํเดอืน  

ภาวะองคชาตแขง็

คา้ง* 

  

ความผดิปกตทิัว่ไปและสภาพของบรเิวณ

ตําแหน่งทีฉ่ีดยา 

 อ่อนเพลยี(asthenia) 

อ่อนลา้* 

ความรูส้กึไม่สบายกาย    

การตรวจทางหอ้งปฏบิตักิาร  น้ําหนักลด* 

น้ําหนักเพิม่* 

Electrocardiogram QT 

interval นานขึน้* 

   

* อาการไม่พงึประสงคจ์ากยาไดร้บัการระบุหลงัการวางจาํหน่ายในตลาด 
α รวมภาวะไฮโปเมเนีย (hypomania) โดยไมท่ราบความถี ่
D ปฏกิริยิาการแขง็เกรง็ของกลา้มเน้ือเฉียบพลนั (acute dystonic reactions) 
‡ ผลกระทบทีพ่บในยารกัษาโรคจติทัง้กลุ่ม 
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ประชากรเดก็ 

ในการศกึษาทางคลนิิกในโรค bipolar disorder โดยมยีาหลอกเป็นตวัควบคุม (ผูท้ีม่อีายุ 10-17 ปี) 

อาการไม่พงึประสงคท์ีพ่บบ่อยทีสุ่ด (ความถีม่ากกว่า 10%) ไดแ้ก่ อาการสงบระงบั งว่งซมึ ปวด

ศรีษะ อ่อนลา้ มนึงง คลื่นไส ้อาเจยีน และความอยากอาหารลดลง และ extrapyramidal disorders 

ในการศกึษาโรคจติเภทโดยมยีาหลอกเป็นตวัควบคุม (ผูท้ีม่อีายุ 13-17 ปี) อาการไม่พงึประสงคท์ี่

พบบ่อยทีสุ่ด (ความถี่มากกว่า 10%) ไดแ้ก่ อาการงว่งซมึและ extrapyramidal disorder 

 

ขอ้มลูความปลอดภยัของ ziprasidone ในเดก็นัน้คลา้ยคลงึกบัขอ้มลูความปลอดภยัในผูใ้หญ่ 

ยกเวน้ในสว่นของการเกดิอุบตักิารณ์ของอาการงว่งและซมึเพิม่ขึน้ในผูป่้วยเดก็ 

 

การศกึษาทางคลนิิกในผูป่้วยเดก็พบว่า ziprasidone มคีวามสมัพนัธก์บัการเพิม่ระยะเวลาของ QT 

interval (dose-related prolongation) ในระดบัน้อยถงึปานกลาง โดยขึน้กบัขนาดของ ziprasidone

เหมอืนกบัทีพ่บไดใ้นประชากรผูใ้หญ ่ 

 

4.9  การได้รบัยาเกินขนาด 
ขอ้มลูการใช ้ziprasidone เกนิขนาดยงัมจีาํกดั ขนาดรบัประทานครัง้เดยีวสงูสุดทีม่กีารยนืยนัคอื 

12800 มก. กรณีน้ีมรีายงานการเกดิ extrapyramidal symptoms และมคี่า QTc interval 446 msec 

(ไม่พบผลต่อการทํางานของหวัใจ) ในกรณีการไดร้บัยาเกนิขนาดโดยทัว่ไป อาการทีม่รีายงานมาก

ทีสุ่ดคอื extrapyramidal symptoms งว่งนอน สัน่ และอาการวติกกงัวล 

 

ยงัไม่มยีาตา้นพษิเฉพาะสาํหรบั ziprasidone  ในกรณีทีไ่ดร้บัยาเกนิขนาดอย่างเฉียบพลนั ใหเ้ปิด

และคงการเปิดของทางเดนิหายใจ และใหม้อีอ็กซเิจนและการระบายอากาศทีเ่พยีงพอ ควรพจิารณา

ทาํการลา้งทอ้ง (หลงัจากสอดหลอดคาท่อลมในกรณีทีผู่ป่้วยหมดสต)ิ และใช ้activated charcoal 

ร่วมกบัยาระบาย  อาจเกดิอาการตือ้ ชกั หรอืกลา้มเน้ือศรีษะและคอตงึ (dystonic reaction) 

หลงัจากไดร้บัยาเกนิขนาดซึง่อาจชกันําใหเ้กดิการเสีย่งต่อการสาํลกัเมื่อถูกทาํใหอ้าเจยีน ควรเริม่

ตดิตามตรวจระบบหวัใจและหลอดเลอืดทนัทแีละควรทาํการตรวจคลื่นไฟฟ้าหวัใจอย่างต่อเน่ืองเพือ่

ตรวจหาจงัหวะการเตน้ของหวัใจผดิปกต ิ(arrhythmias) ซึง่อาจเกดิขึน้ได ้เน่ืองจาก ziprasidone 

จบักบัโปรตนีในพลาสมาสงู การลา้งไต (hemodialysis) เพือ่รกัษาการไดร้บัยาเกนิขนาดจงึไม่น่า

ไดร้บัประโยชน์แต่อย่างใด ควรตดิตามดแูลและแนะนําอย่างใกลช้ดิจนกว่าผูป่้วยมอีาการดขีึน้ 

 

5.   คณุสมบติัทางเภสชัวิทยา 
5.1  คณุสมบติัทางเภสชัพลศาสตร ์

การศึกษาการจบักบั receptor 
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ziprasidone มคีวามดงึดดูทีจ่ะไปจบั (affinity) กบั dopamine type 2 (D2) receptor สงู และจบักบั 

serotonin type 2A (5HT2A) ในระดบัทีส่งูมากกว่า   ziprasidone ยงัมผีลต่อ serotonin 5HT2C  

5HT1D และ 5HT1A receptor ซึง่ ziprasidone มคีวามดงึดดูทีจ่ะจบักบั receptor เหล่าน้ีเท่ากบัหรอื

มากกว่า D2 receptor   ziprasidone มคีวามดงึดดูทีจ่ะจบักบั neuronal serotonin และ 

norepinephrine transporter ในระดบัปานกลาง ziprasidone มคีวามดงึดดูทีจ่ะจบักบั histamine 

H1- และ alpha1-receptor ระดบัปานกลาง ซึง่การตา้นฤทธิท์ี ่receptor เหล่าน้ีมผีลทาํใหเ้กดิอาการ

งว่งนอนและความดนัตํ่าขณะลุกขึน้ยนื (orthostatic hypotension) ตามลําดบั   ziprasidone แสดง

ใหเ้หน็ว่ามคีวามดงึดดูทีจ่ะจบักบั muscarinic M1-receptor น้อยมาก อาการความจําบกพร่อง

สมัพนัธก์บัการตา้นฤทธิท์ี ่receptor น้ี 

 

การศึกษาการทาํงานของ receptor 

ziprasidone แสดงผลเป็นตวัตา้นฤทธิท์ี ่serotonin type 2A (5HT2A) receptor และdopamine type 

2 (D2) receptor  ซึง่มผีูเ้สนอว่าฤทธิก์ารรกัษาโรคจติสว่นหน่ึงมาจากการเป็นตวัตา้นฤทธิท์ี ่

receptor เหล่าน้ี 

 

ziprasidone ยงัเป็นตวัตา้นฤทธิท์ีม่คีวามแรงสงูตอ่ 5HT2C และ 5HT1D receptor เป็นตวัเสรมิฤทธิ ์

อย่างมากต่อ 5HT1A receptor และยบัยัง้การเกบ็กลบัทีป่ลายประสาท (neuronal reuptake) ของ 

norepinephrine และ serotonin  

 

การศึกษาโดยการทาํ Positron Emission Tomography (PET) ในมนุษย ์

จากการวดัโดย PET พบว่า 12 ชัว่โมงหลงัการใหย้า ziprasidone ขนาด 40 มก. 5HT2A receptor 

ถูกปิดกัน้มากกว่า 80% และ D2 receptor ถูกปิดกัน้มากกว่า 50%     

 

ข้อมูลเพ่ิมเติมจากการศึกษาวิจยัทางคลินิก 

จากการศกึษาแบบปกปิดฉลากทัง้ 2 ทางเปรยีบเทยีบกบัยาอื่น โดยตรวจด ูmetabolic parameter 

ซึง่ไดแ้ก่ น้ําหนกั ระดบั total cholesterol ไตรกลเีซอไรด ์อนิซูลนิ และ insulin resistance (IR) 

index เมื่องดอาหาร พบว่าในผูป่้วยทีไ่ดร้บัยา ziprasidone ค่า metabolic parameter เหล่าน้ีจะไม่

เปลีย่นแปลงอย่างมนีัยสาํคญัจากค่าพืน้ฐาน   

 

ผลการศึกษาความปลอดภยัหลงัจากยาวางจาํหน่าย 

การศกึษาแบบสุม่หลงัจากยาไดร้บัอนุมตั ิในผูป่้วยทีเ่ขา้ร่วมในการศกึษาจาํนวน 18,239 ราย 

เปรยีบเทยีบกบั olanzapine ทีม่กีารเฝ้าตดิตามผลเป็นเวลา 1 ปี ไดจ้ดัทาํขึน้เพือ่ดวู่าผลของ 

ziprasidone (จํานวน 9,120 ราย) ต่อ QTc interval นัน้มสีว่นเกีย่วขอ้งกบัการเพิม่ความเสีย่งของ

การเสยีชวีติจากสาเหตุทีไ่ม่ใช่เกดิจากการฆา่ตวัตายในผูป่้วยจติเภท  จากการศกึษาน้ีซึง่เป็น
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การศกึษาในเวชปฏบิตัปิกตทิัว่ไป (naturalistic clinical practice setting) ไม่พบความแตกต่างใน

อตัราการเสยีชวีติจากสาเหตุทีไ่ม่ใช่เกดิจากการฆ่าตวัตายระหว่าง ziprasidone กบั olanzapine   

 

สาํหรบัอาการไม่พงึประสงคท์ีรุ่นแรงทีส่มัพนัธก์บัความผดิปกตทิางจติพบในกลุ่ม ziprasidone 

(12.7%) มากกว่ากลุ่ม olanzapine (8.6%) 

 

จากการศกึษาการใชย้า ziprasidone ร่วมกบั lithium หรอื valproate ผูป่้วยทนตอ่ยา ziprasidone 

ไดด้ ีอาการไม่พงึประสงคท์ีพ่บจากยา ziprasidone ทีพ่บบ่อยไดแ้ก่ งว่งนอน อาการนัง่ไม่ตดิที ่สัน่ 

เป็นตน้ ผลของยาต่อค่า QTc มคีวามคลา้ยคลงึกนักบัการศกึษาอื่นทีใ่ช ้ziprasidone เป็นยาเดีย่ว 

 

5.2  คณุสมบติัทางเภสชัจลนศาสตร ์

โดยปกตริะดบัยาสงูสุดในเลอืดหลงัการรบัประทาน ziprasidone หลายครัง้ต่อเน่ือง (multiple 

doses) พรอ้มอาหาร อยู่ที ่6-8  ชัว่โมงหลงัไดร้บัยา ziprasidone แสดงจลนศาสตรเ์ป็นเสน้ตรง 

(linear kinetics) ในช่วงขนาดยาทีใ่ชร้กัษาคอื 40 – 80 มก. วนัละ 2 ครัง้ ในผูป่้วยทีไ่ดร้บัอาหาร  

 

ผูป่้วยทีร่บัประทานอาหารและไดร้บัยา ziprasidone ขนาด 20 มก. จะมคี่า absolute 

bioavailability ของยาเท่ากบั 60%  การดูดซมึ ziprasidone เขา้สูร่่างกายลดลงจนถงึ 50% เมื่อ

รบัประทานยาในสภาวะทีร่่างกายอดอาหาร   
 

การใหย้าวนัละ 2 ครัง้ โดยทัว่ไปทาํใหย้าถงึระดบัทีค่งทีภ่ายใน 3 วนั ระดบัยาในร่างกายทีค่งที่

ขึน้กบัขนาดยาทีใ่ห ้

 

ทีร่ะดบัยาคงที ่ค่าเฉลีย่ของ terminal elimination half-life ของ ziprasidone คอืประมาณ 6.6   

ชัว่โมงหลงัรบัประทานยา  ค่าเฉลีย่ systemic clearance หลงัฉีดยาเขา้เสน้เลอืดดาํเท่ากบั 7.5 มล./

นาท/ีกก. ค่า volume of distribution ประมาณ 1.5 ลติร/กก. ziprasidone จบักบัโปรตนีในพลาสมา

ไดด้มีาก (มากกว่า 99%) โดยไม่ขึน้กบัความเขม้ขน้ของยา 

 

หลงัจากรบัประทานยา ziprasidone แลว้ยาสว่นใหญ่จะถูกเมตาบอไลซ ์โดยมยีาเพยีงจํานวนน้อย   

ทีถู่กกําจดัออกทางปัสสาวะ (น้อยกวา่ 1%) หรอือุจจาระ (น้อยกวา่ 4%) ในรูปทีไ่ม่เปลีย่นแปลง    

เมตาบอลซิมึทีส่าํคญัม ี3 วถิทีาํใหเ้กดิเมตาบอไลทใ์นกระแสโลหติทีส่าํคญั 4 ตวั ไดแ้ก่ 

benzisothiazole piperazine (BITP) sulphoxide, BITP sulphone, ziprasidone sulphoxide และ  

S-methyldihydroziprasidone ยาถูกขบัออกทางปัสสาวะประมาณ 20% และถูกขบัทางอุจจาระ

ประมาณ 66% ของขนาดยาทีร่บัประทาน ziprasidone ในรปูทีไ่ม่เปลีย่นแปลงมอียู่ประมาณ 44% 

ของสว่นประกอบทีเ่กีย่วกบัยาทัง้หมดในซรีมั 
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Ziprasidone สว่นใหญ่ถูกเมตาบอไลซผ์่าน 2 ขบวนการหลกั : 2 ใน 3 ของเมตาบอลซิมึจะผ่าน

ขบวนการ reduction และ methylation ไดส้าร S-methyldihydroziprasidone อกี1 ใน 3 ของเมตา

บอลซิมึจะผ่านขบวนการ oxidative    จากการศกึษาในหลอดทดลองทีศ่กึษาโดยใชช้ิน้สว่นเซลลต์บั

ของมนุษย ์(human liver subcellular fractions) พบว่า S-methyldihydroziprasidone ถูกสรา้งจาก 

2 ขัน้ตอน ซึง่การศกึษาเหล่าน้ีแสดงใหเ้หน็ว่า ขัน้ตอนแรกเป็นขัน้ตอนหลกัทีเ่กดิจากขบวนการ 

chemical reduction โดยglutathione เช่นเดยีวกบัการเกดิขบวนการ enzymatic reduction โดย 

aldehyde oxidase  ขัน้ตอนที ่2 เกดิจากขบวนการ methylation โดย thiol methyltransferase 

 

จากการศกึษาในหลอดทดลองพบว่า CYP3A4 เป็นเอนไซม ์cytochrome P450 ทีส่ําคญัซึง่เร่ง 

(catalyse) เมตาบอลซิมึแบบ oxidation ของ ziprasidone   

 

จากการศกึษาในหลอดทดลอง คุณสมบตัทิีม่ร่ีวมกนัของ ziprasidone, S-methyl-

dihydroziprasidone และ ziprasidone sulphoxide อาจทาํนาย QTc-prolonging effect ได ้ S-

methyl-dihydroziprasidone สว่นใหญ่ถูกกําจดัโดยถูกขบัออกทางอุจจาระและเมตาบอลซิมึทีถู่กเร่ง

ดว้ย CYP3A4 sulphoxide ถูกกําจดัโดยขบัออกทางไตและเมตาบอลซิมึทีส่ําคญัรองลงมาและถูก

เร่งดว้ย CYP3A4  

 

ผลการศกึษาใน phase I พบว่า ketoconazole (ขนาด 400 มก.ต่อวนั) ซึง่เป็นตวัยบัยัง้ CYP3A4 

เพิม่ความเขม้ขน้ของ ziprasidone ในซรีมัตํ่ากว่า 40% ในระหว่างทีร่กัษาดว้ยยา ketoconazole ค่า

ความเขม้ขน้ในซรีมัของ S-methyl-dihydroziprasidone เพิม่ขึน้ 55% ณ เวลาทีค่าดว่าความเขม้ขน้

ของ ziprasidone ถงึระดบัสูงสุด ไม่พบม ีQTc prolongation เพิม่เตมิ 

 

ค่าเภสชัจลนศาสตรข์อง ziprasidone ชนิดรบัประทานในคนหนุ่มสาว ผูส้งูอายุ ผูช้าย หรอืผูห้ญงิ 

ไม่มคีวามแตกต่างกนัทางคลนิิกอย่างมนีัยสาํคญั 

 

การตรวจคดักรองทางเภสชัจลนศาสตรข์องยา ziprasidone ชนิดรบัประทานในผูป่้วยทีส่บูบุหรีก่บั

ไม่สบูบุหรีไ่ม่มคีวามแตกต่างกนัอย่างมนีัยสาํคญั เมื่อเปรยีบเทยีบเภสชัจลนศาสตรข์องยา 

ziprasidone ชนิดรบัประทาน ในผูป่้วยทีไ่ตทํางานบกพร่องปานกลางถงึรุนแรงกบัอาสาสมคัรทีไ่ต

ทาํงานปกต ิพบว่าไม่มคีวามแตกต่างกนัอย่างชดัเจน ยงัไม่ทราบแน่ชดัว่าความเขม้ขน้ในซรีมัของ

เมตาบอไลทใ์นผูป่้วยเหล่าน้ีเพิม่ขึน้หรอืไม่ 
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ถา้ตบัมกีารทํางานบกพร่องระดบัอ่อนถงึปานกลาง (Child-Pugh A or B) ระดบัความเขม้ขน้ของ 

ziprasidone หลงัรบัประทานในซรีมัจะสงูขึน้ 30% และค่า terminal half-life จะยาวกว่าใน

อาสาสมคัรปกตปิระมาณ 2 ชม. 

 

5.3  ข้อมูลความปลอดภยัก่อนการศึกษาทางคลินิก 

ขอ้มลูความปลอดภยัก่อนการศกึษาทางคลนิิกทีไ่ดจ้ากการศกึษาทัว่ไปของเภสชัวทิยาดา้นความ

ปลอดภยั การเป็นพษิต่อพนัธุกรรม การก่อมะเรง็ ไม่พบว่ายาน้ีมอีนัตรายเป็นพเิศษต่อมนุษย ์

การศกึษาผลต่อการสบืพนัธุ์ในหนูและกระต่าย ไม่พบว่า ziprasidone ทาํใหเ้กดิทารกวริปู  ใน

ขนาดยาทีก่่อใหเ้กดิปฏกิริยิาไม่พงึประสงค ์ซึง่อาจบ่งบอกถงึภาวะพษิต่อแม่ (เช่น งว่งซมึ และการ

เพิม่ของน้ําหนกัตวัลดลง) พบว่าเกดิผลอนัไม่พงึประสงคต์่อการสบืพนัธุแ์ละมกีารเพิม่จํานวนลูก

สตัวท์ีต่ายแรกเกดิ น้ําหนกัลูกสตัวล์ดลงและการพฒันาการทํางานของอวยัวะชา้ลง พบว่ามกีารเพิม่

การตายระหว่างคลอด และพฒันาการทํางานของอวยัวะในลูกสตัวช์า้ลง เมื่อความเขม้ขน้ของยาใน

พลาสมาของตวัแม่มคี่าเทยีบเท่ากบัความเขม้ขน้สงูสุดของยาในมนุษยท์ีไ่ดร้บัยาในขนาดทีใ่ชร้กัษา 

 

6.   รายละเอียดทางเภสชักรรม 
6.1  ส่วนประกอบอ่ืนในตาํรบั 

 lactose monohydrate, pregelatinised maize starch, magnesium stearate, gelatin, titanium 

dioxide, Indigotin 

  

6.2  ความไม่เข้ากนักบัยาตวัอ่ืน 

ไม่มขีอ้มลู 

 

6.3  อายุยา 

โปรดดูรายละเอยีดบนกล่อง 

 

6.4  ข้อควรระวงัเป็นพิเศษในการเกบ็ยา 

ควรเกบ็ ziprasidone ชนิดแคปซูล ไวท้ีอุ่ณหภูมติํ่ากว่า 30°C 
 

7. ช่ือผู้รบัอนุญาตผลิตหรือนําหรอืสัง่ยาแผนปัจจบุนัเข้ามาในราชอาณาจกัร 
บรษิทั เวยีรท์รศิ (ประเทศไทย) จํากดั 
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